Eimplicity

42" Rotary Mower Mfr's. No.

501 and 544
Leaf Mulcher Mfr's. No.284

FRONT ROCKER ARM CLEVISES

LOCK NUTS

GUARD

Attachment

To attach he 42" Rotary Mawer to the Tracter, follow the
sequence of steps aa gutlined below;

E. Flace the mower heside the tractor, and tumn the tractor
wheels to full left position. Before sliding the mower under the
tracter, remave the hair pin catters and pins connecting the
clevizes on front end of bail assembly. fdlow the rocker arms
to drop down. This will now provide sufficient clearanes for
the mower to slide under the tractor, With the mower under
the tractor, replace the clevises on rocker arms and fasten with
hair pin cotters and pins.

2. Conneet the rockers arms to [rent mountings brackets under
the tractoe, by wsing pins and hair pin cotters as showa in
figure 2.

3. Flage the tractor 3ift lever in ils rear position 4nd attach the
mewer Lift lever to the tractor 1t arm an right hand side of
tractar as shown in figure 3. Use hex capscrew, Batwashars,
and hex nut furnished for this purpose.

4. Conmect the mower lifr chain to the life laver by Fastening the

lift links in plate with a pin and hair cotter as shown in figure
3.

5. Plaea the cro=s drive belt in position ot the mower drive
pulley. Give the belt a 907 twist towards the Yeft hand =de of
the fractar and mount belt to larger pultey of power take-off
a8 shown in figure 3. When installed in proper manner, the Bele
should run Irom the left side of the mower pulley to hoktom
side of pawer take-off pulley.

SIMPLICITY MANUFACTURING COMPANY,

I444rasn

EBAIL ASSEMBLY

HOWER DRIYE FULLEY

HEIGHT
ADJUSTING SCREWS

HAlR PIN COTTER A

ROCKER ARM

CLEYIS

P FRONT MOUMTRIG BRACKET

FlG. 2

Adjustments

Ta check the final adjustment of the mower height, place the
treactor wille Lhe mower attached, oo a smooth Hat suriace. Rotate
tht center blade to the front and measure the distance from its
front tip to the yround. Then rotate each of the side blades =0 that
their lips ran he measyred at tha Front, For best mowing resdls,
the leading tip of the center blade sheuld be shout %™ higher than
the trailing up of the two side bBlades, To obtain this adjustrent, .
remeove pins ftonn clevises and Tocker arme, logsen the hex nat in
back of cach clevis and turn tach clevis in or qut sulliciently to
achieve this setting, En making this adjustment, be sure that both
clevises are adjusted equally.

INC.

PRINTELFIM V. 5. 1.

TP - 1313



WOWER LIFT LEVER LIFT ARM
b S

FTD PULLEY

CROSS DRIVE BELT

FIG. 3
Operation

1. Get mower to desited heighn of cw by tuming the adjusiing screw
handles couwnter-eloebwias 16 lower the con, And cloekwice e vals the cut.
Tumn each adjusting handle an oguat number of times to inmte kol
cpaTation.

2, Start the tector cogine with the power take-off in the disomaged
position, and lowar the mower to cutting posidon by reteasing the tractor
lift laver.

3. Engage the pawer take.cff 16 =t the mawer hlades in gpecation; engoge
the tractor chutch and proceed with mowing.

4 To transport 1the roower) dicengage the power wke-ofl 1 stop blades,

Ealce the mower dixne the sudaoe by pushing the tractor Jift Jever to
forward locked position.

LEAF

Belt Tension

The eower cpindle drive belt s spring loaded and reguires mo forther
adjustmant.

NOTE: The wrose drive bele and the blade drive belt ars a low strewch, high

strength, polyester, "W degign belt and ace dedqued a.n:d manu:‘ac:um:l 1%
prevlde loeg and sadsfactory service.  yEecause of the special design of

thesg belts, it it uoged thar you replace them ooy with gannine raplacamant
belts crdared from your dealéc, Consult the pacts list for the comoet part
numkecs for these belts when replarement ic necezory.

Lvbrication

Tha mower arbor spindles art supported in prelubricated, saaled ball bearlng
aoeabkies, which do not reguire further atiendon.

CAUTION

MOWER SHALL NOT BE USED WITHOUT EITHER
VACUUM COLLECTOR ADAPTER OR THE
THE DEFLECTOR ADAPTER IM PLACE.

IMPORTANT

USE ONLY SIMPLICITY REPLACMENT
BELTS & ELADES

Cavtion

It iz tha respansihility ol the epebor 10 me that the area whem the
mower will be oxad is free of all tyges of foreign maeterial. This includes
Wire, rope, regs, sticks, hottles, c2ns, pips, and pocks, et Thes
repressnt potential dacgecs to mower, aperaine, and spectators ws well
£1 having a dulling effect on the mower Blades

Alays pend for obstades when mowing, and, never lesve mower
nunning while unatrended.

Dismngage mower and inspect for demene immediataly aFtar striking &
faresgn object. Insure that damage has hesn repaired befare psiog
TFIEer,

MULCHER

Iy dnstall the bealf molcher, remeve 1he oo from the tractor, amd Scllow

the sequence oF steps as shown Below,

EEFT 1tAND BAFFLE PLATE

LEFT HntD RERR BAFFLL

FIGHT HAND RLAR BAFFLE

FIE. 3
1. Bemowe the gquard amsembly Irom the dischamge opening of mower
brysging. [nswall the Lefy Hand Bafile Plate as showm in Figuoo 4. This baffle
i= held in place by ¥ cardage bolts, lockwahers, and hex nuts. Hote that the
[ockwashars and muts are an the exterior of mower hoywang.

FIG.B
2. Inc all the Left Hand and Right Hand Rear Bafflo Flater as showm i
Fiqure 5. These baffles are each held in place by 2 ramiage bolts,
Iockwashers, and bex oots o thae the lockwachsrs and note are on the
exeeriol of moweT howusng,

CURVED 8AFFLE FLATLS

FRONT BAFFLE

FIG. &

3. Instalt the curred mulcher bafflee {Lefl Hand, Right Hand, and Canter)
ag chown W Figure &, These haffles are sach leld o place by 2 carriage
bolts, lockwashers, and ktx nuts Hate that lodkwashers, and hex nuts are
on the inside of the baffle support.

Z

FIE. 7

4. Insiall the Front Baffle as showm in Fiquee 7. This bafTle is hald in place
by & carriage bolts, lockwashers, and hest nuis. 4 plain, fat washers ars
fumnished far use undsc the lockwashors at patnis “A", How that the hee
rate and lockwashers are on the sxwerior of the mowsr housing.




LEAF MULCHER

Qrder by Part Number

'|r
szti;r H:{:’:ﬂ Deacrption
A 108365 Baffla, Mulcher, Front
] LO83E3 Baffla iesembly, Mulcher, Laft Hand 5ida
[ 108267 Baffle, Muichar, Rear Cepter
D I0B2ES Baffie, Mulchar, Right Hand Side
E 108266 Raffle, Mulcher, Left Hand Side
F 10B25% Baffle, Left Hapd, Rear
G 1082 50 ‘Boffle, Right Wand, Rear
H 703004 Carriage Bolt, 3/8"-16 NC = 3/4" lg., w/ short square neck
h) F1s001l Waasher, Plain, 3/5" Std.
E 720002 Washar, Lack, 3/8"
L 717003 Mut, Hex, Full, 3/8 =16 NG
%) FO2002 Carrlage Bolt, 3/8"-16 NC x 1" lg.
H FI3005 Carrlage Bolt, 5/16"-18 NC x 5/4" 1g., w/ shart square neck
P FZOOOI Washer, Lock, 516"
Q 717001 Wut, Hex, Full, 5/16"-18 NC
R 2003 Carmriage Belt, 3/3 -1 NO x 3/4" 13.
& 108364 Cover
T 714007 Secrew, Rec. Hex. Hd. Self Tapping 1/4-20 NoGx 378"




BAIL ASSEMBLY

DRDEA BY PART HUMEBERA e
Ref, Part Ref. Fart
Lel. Mo, Dmscription Lat. Mo Deseription

108225 Bail Mesembly

705045 Capscrew, Hex Hd., 15713 NC x 14" Ig.
1050581 Spacer

TLea00s Washer, Ffain, 7/16
720004 | Washer, Lodk,\s"
717006 Nut, Hex, Full, 12" — NC
717016 | Mut, Hex, Jam, %" — NF
154304 Yoks End, Adjusting
154305 Yoke Fin

8161045 | Clip, Spring

105051 Spacer

108794 Racker Arm

118653 Fin

108219 Bracket Assembly, Front

702002 Bolt, Cardage, 3/8" — 16§ HC % 1"
720002 Washer, Lock, /8™

FLFOO3 Hut, Hex, Full, 3/8™ — 16 N
105045 Cansceew, Hex, 172" = 13 HC x 1™
706045 Washar, Lok, &'V

717006 Mut, Hex., Full, 4" - 13 NC

FR-=nfmrgORE R
Se-nDoOWED




MOWER UNDERSIDE

OARER BY PART NUMBER

Ref. Part Ref. Fart
Lat. Na. Drescription Lat. Ha. Legcription
A 108431 Fooller W/Bushing L 720001 Washer, Lock, 5/16™
B 108361 Ealfle M 717001 Hut, Hex, Full, 5/146'- 12 HC
C 108214 | Guard Amembly, Housing N 108224 | Brackat, Raller, Lower, L.H.
1) 108186 Clip Baffle P 105426 Bracket & Shaft Assembly
) 719008 Washar, Plain, 1/4™ o 17003 Mul, Hex, Full, 378" 16 HC
F T20003 Wagher, Lock, 1447 R T20002 asher, Lock, &8
G TL7O05 Hut, Hex, Fuil, 1/4" - 20 BC 5 02003 Bolt, Carriaga, 2/8"-16 HC 2 1 g,
H 7508 Capserew, Hex, W20 % 578" Ig. T 1084149 Bushings
¥ 714012 Scraw, Fecesed Hex, Self-Tapping u Fragll Fin, Cotrer, 3/16" x 1'"1g.
14"~ 20 MO x 78V 1g. v 116001 Washer
K 01015 Boit, Carriage, 5/16* — [8 NCx %7 1g. w 702002 Bolt, Carriage, 3/8'-16 NC x 1" }g.




DECK ASSEMBLY

i

'
[
I el
; 7 — —
el ’-_,Afu:m:;..-aﬂ" .‘“
"—-_._HH g 5
i i
: g, ?
h
s fi

[ [
A 7
= i e
& s
:E,E’ L *’9’.}555
i
iy e -"-'-';'—:'-';1%‘)
n| 1
ORDER BY PART NUMBER 3 .
&% &4
Rel. Fart L. ERaf. Part .
Let. Ne. DezTiption Let o Description
A 108354 Wewer Housing M 157245 Guard, R_H.
B 1GB420 Cover, B.H. ] 719001l Washer, Plain, %/8
C 15aa2] Cover, L.H. F 102102 Datal
D 108366 Bar, Reinforcing ) 103031 [ecal
E 715067 Serew, Taptite 420 x 3/8™ 1. B 106719 Diecal
F 108525 Dwellector 5 1082507 Deral
[ 703004 Bole, 3/8-16 % 3 [y, T 10877 Belt Guide Assembly
H g2loll199 Washer-Special u 705017 Hex Cap Screw, 3/16-18 x ¥ 1g.
J FA0O02 Washez, Locl, 3/3" i F19002 Plain Washer 5/16
¥ 77003 | Hex Rut, Full, 3/8-16 W ‘?22031 IlqﬂckRWasher. 5f16
L 157347 Guard, L.H. x F1E041 ut Retainer
ner « | 102828 | DecalSafety Std=

* Mot Iustraied




ROLLER ASSEMBLY

_l
E:: E;t Description E:: EIE;L Dastription
i 105415 Screwr fissembly, Adjusting W 108424 Arm fesembly, Rackse
B 719401 Washer, Flain, 3¢8" A 10823 Brachkat, Roller, BH.
[ 108241 Socket Assembly, Crank Y 108233 Bracket, Roller, L.H.
D 717510 B, Hex, Full, Lock, 3/8"-16 HC z 108359 Bar Assembly, Roller
E 103172 Fivat n TALOOS Capserew, Hex Hd,, 38716 10 = 1" 1g.
F 722001 Catter Fin, 338" = 3" Ig. AL 7LI003 Mut, Hex, Full, 387 16 NC
G 108242 - Link, Lift AC 719001 Wazher, Plain, 378"
H 703004 Belt, Carriage, S/8" 16 HC x %™ 10, AD 7173510 Mut, Hex, Full, Lock, 3/8™-16 HC
J 720002 Washer, Lock, 5/8'" nE 108360 Spring, Adj. Screw
[ T17003 Mut, Hex, Full, 3/8™-16 KC AF T22011 Pin, Cotter, 3/16" =2 17 1g.
L 1081548 Lever, Mawer Lilt A 11&001 Washer
™ 108193 Link, bMower Lift AH 18432 Rotler WiBushing
H 153058 Pin, Lock Al 3241055 Washer
P BlalDds Clip, Spring AK 105358 Shaft & Support Arm.
Q 705005 Capscrew, Hex Hd., 3816 MC x 1™ lg. AL 108431 Raller W/Bushing
E 717514 at, Hex, Fult, Lock, 3/8"-16 NC 4 TO2003 Eoly, Camage, 3/87-16 HC x ¥ Ip.
g 161084 Chain AN 720002 Washer, Lock, 378"
T 717510 Hut, Fax, Full, Lock, 8™ 14 NC AF TLTGE Hiut, Hex, Full
u 719001 I8 Washer ng F135048 Set Screw
v 75005 Capscrew, Hex Hd,, 3/8-16 x 1" 1g. AR 163419 Bushings

OEQER 8Y PART MUMEER




ARBOR ASSEMBLIES

Arbor Aszy. No, 108822
incudes tolfowing parte
M-1, L2 M1,

R-3, Q-3 F-3

ORDER BY PARAT NUMBER

f‘:{' Pﬁ: Descriptionn I_R:f TIE Description

A 108058 Belt V" for No. 501 Mower T 108252 Arboe Drive Asmmbly

B 108208 Belt "V {Mawer Spindle Drive) 1] 108208 Enife Blade

C 717517 Hex, Jam Lock M, B"™-16 v 720002 Look Washer, 378"

I 108207 Croa= drive Pulley w 715024 Hex. Hd. Capsevew, 3/8.16 x 548"
E 725006 Key, Woodeuff, 61 X 108250 Arbor Assembly

F 713504 Set Berew, 51618 x 3/8" b 108257 Washer

G 108740 Spacer Z 1943569 | Spring

H 108245 Pulley an 712002 Flain Washer, 5/ 16"

J 108139 Flingar AB 108386 Idler Pulley

K 105181 Washer AC 156131 Stud

L 103202 Bearing AD 719002 Plain Washer, 5716"

M o2z Spacer AF, TIN5 Full Lock Hex, Nut, 3/8'-16
N 103007 dirbor Tube Asembly AF 108418 Seraw

P 717003 Fullt Hex, Hut, 37816 AG 108416 Idter Lever Assembly

Q 720002 Lock Washer, 38" AH 73R502 Key H. Pro. /705

R 705004 Hex Cap Serew,3/87. 16 2 3/47 1g Al 108472 Wazhar

5 7052010 Hex, Capr Soreer 3/8"'-16 x 1-3"1q. A¥. 8171073 Races

* AL 108822 Arbor Agambly with Bearings
and Harmdware
AM 106248 Bt for NO. 544 Mower




